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settori legno-arredo, ambiente e alimenti C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone(@catas.com
Date received: 25-09-12 KRISTALIA S.R.L.
fi ) VIA CALDERANO 5
Date of issue: 29-10-12 33070 BRUGNERA (PN)
Report consists of 14 test reports. ITALIA

Defects before testing: None

Sample name: KOMPASS

TEST REPORT N° 147404

Overall dimensions: 560 x 510 x 760 (h) mm

List performed tests:

1. Non-domestic seating. Safety requirements EN 15373:2007
2. Seat and back static load test EN 1728:2000

3. Non-domestic seating. Vertical load on back rest EN 15373:2007
4. Arm sideways static load test EN 1728:2000

5. Arm downwards static load test EN1728:2000

6. Seat and back fatigue test EN 1728:2000

7. Seat front edge durability test EN 1728:2000

8. Arm fatigue test EN 1728:2000

9. Leg forward static load test EN 1728:2000

10. Leg sideways static load test EN 1728:2000

11. Seat impact test EN 1728:2000

12. Back impact test EN 1728:2000

13. Arm impact test EN 1728:2000

14. Stability - EN 1022:2005

This document /s validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which requlale the electronic
Slignature systems.

lafiaging Director
r-|[Anarea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT N° 147404

Date of issue: 29-10-12
Sample weight: Not determined
Sample name: KOMPASS

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT
147404 / 1 KRISTALIAS.R.L.
VIA CALDERANO 5
Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 28-09-12
Date of issue: 29-10-12
Sample name: KOMPASS

Non-domestic seating. Safety requirements EN 15373:2007

Non-domestic seating. Safety requirements EN 15373:2007 - clauses 5.1 and 5.2

Statement cecked Remarks

Corner and edges in contact with the users:

+ Absence of sharp edges and corners Yes

Accessible hollow components:

* The ends of hollow components are closed or capped Yes

Movable and adjustable parts:

« It shall not possible for any movable and adjustable part of the Movable and adjustable parts
chair to come operate unintentionally. not present

Connections between parts of the structure:
+ It shall not possible for any load bearing part of the seating

to come loose unintentionally No

Parts wich are lubricated:

+ All the parts wich are lubricated shall be designed to protect users Lubricated parts not present
Shear and squeeze points between movable parts =7 mm < 18 mm:

« Shear and squeeze points under influence of powered mechanism Mechanism not present

+ Shear and squeeze points during normal use No

. Shear and squeeze points creatgd by the weight of the user No

during normal movements and actions

Conformity to clauses 5.1 and 5.2 of standard EN 15373:2007: YES

This document is validaled by djgital signature and time stamping /in accordance
with the ltalian laws and the Eyropean Directives which requlate the electronic
slgnature Systems.

The sample name and, when vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
147404 / 2 KRISTALIAS.R.L.
VIA CALDERANO 5
Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 02-10-12
Date of issue: 29-10-12
Sample name: KOMPASS

Seat and back static load test EN 1728:2000

Seat and back static load test, clause 6.2.1

Test results:

Seat load Back force Number R K
N N of cycles emarks
2.000 600 10 No defects
Note:

According to EN 1728:2000, back force has been reduced from 700 N to 600 N to avoid tipping.

Seat front edge static load, clause 6.2.2

Seat load Number
Remarks
N of cycles
2.000 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Eyropean Directives which requilate the electronic
signature Systems.

829109 Director
ared Gxauer

The sample name and, when felevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
147404 /3 KRISTALIA S.R.L.
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Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 02-10-12
Date of issue: 29-10-12

Sample name: KOMPASS

Non-domestic seating. Vertical load on back rest EN 15373:2007

Non-domestic seating: vertical static load on back rest - Annex A, clause A.2 EN 15373:2007

Test results:

Seat Downwards
load force Number of R k
applications emarks
N N
1.800 900 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping /in accordance
with the ltalian laws and the Eugopean Directives which regulate the electronic
slgnature Systems.

- Anadrea Giavon

The sample name and, when rslévant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
147404 / 4 KRISTALIAS.R.L.
VIA CALDERANO 5
Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 02-10-12
Date of issue: 29-10-12
Sample name: KOMPASS

Arm sideways static load test EN 1728:2000

Arm sideways static load test, clause 6.5

Test results:

Horizontal
Number of
force . Remarks
N applications
900 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping in accordance
with the ltalian laws and the Edrogean Directives which requlate the electronic
Signature systems.

r. Andrea Gravon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
147404 / 5 KRISTALIAS.R.L.
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Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 02-10-12
Date of issue: 29-10-12
Sample name: KOMPASS

Arm downwards static load test EN1728:2000

Arm downwards static load test, clause 6.6

Test results:

Vertical
Number of
force . Remarks
N applications
1.000 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping in accordance
with the ltalian laws and the Eurppean Directives which regulate the efectronic
Signature systems.

gnaqing Director

The sample name and, when refejant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample suljnfitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
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Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 03-10-12
Date of issue: 29-10-12
Sample name: KOMPASS

Seat and back fatigue test EN 1728:2000

Seat and back fatigue test, clause 6.7

Test resulis:

Seat force | Back force Number R K
N N of cycles emarks
1.000 280 200.000 No defects
Note:

According to EN 1728:2000, back force has been reduced from 300 N to 280 N to avoid tipping.

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping in accordance
with the ltalian laws and the European Directives which requlate the electronic
Signature systems.

aqing Director

The sample name and, when relgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subrwitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
147404 /7 KRISTALIAS.R.L.
VIA CALDERANO 5
Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 16-10-12
Date of issue: 29-10-12
Sample name: KOMPASS

Seat front edge durability test EN 1728:2000

Seat front edge durability test, clause 6.8

Test resulis:

Points of Seat force | Number of R K
application N cycles emarks
80 mm back from
the front edge 1.000 100.000 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the E{irqpean Directives which requlate the electronic
signature Systems.

The sample name and, when rélevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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TEST REPORT
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Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
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Sample name: KOMPASS

Arm fatigue test EN 1728:2000

Arm fatigue test, clause 6.10

Test results:

Load
on arm rest Number Remarks
N of cycles
400 100.000 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping in accordance
with the ltalian laws and the Egropean Directives which requilate the electronic
Signature systems.

lanaqging Director

The sample name and, when r€levant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample s itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
147404 /9

KRISTALIAS.R.L.

VIA CALDERANO 5

Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA

Date of test: 29-10-12

Date of issue: 29-10-12

Sample name: KOMPASS

Leg forward static load test EN 1728:2000

Leg forward static load test, clause 6.12

Test resulis:

Forward Balancing
. Number
horizontal force seat force Remarks
of cycles
N N
620 1.800 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping in accordance
with the ltalian laws and the Eurgpean Directives which requilate the electronic
Signature systems.

naging Director

The sample name and, when relgyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subfmjitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
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VIA CALDERANO 5
Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
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Date of issue: 29-10-12
Sample name: KOMPASS

Leg sideways static load test EN 1728:2000

Leg sideways static load test, clause 6.13

Test results:

Sideways Balancing Number
horizontal force seat force Remarks
of cycles
N N
760 1.800 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Burgpean Directives which requlate the electronic
signature Systems.

for
Dr. Andrea Glavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
147404 / 11

Date received: 25-09-12
Date of test: 29-10-12
Date of issue: 29-10-12
Sample name: KOMPASS

KRISTALIAS.R.L.

VIA CALDERANO 5
33070 BRUGNERA (PN)
ITALIA

Seat impact test EN 1728:2000

Test results:

Seat impact test, clause 6.15

Mass of Height
impactor of dro Number R k
P P of drops emarks
kg mm
25 300 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Eurppgan Directives which requilate the electronic

signature Systems.

[ Andrea Gravon

The sample name and, when relévant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT
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Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
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Date of issue: 29-10-12 J
Sample name: KOMPASS

Back impact test EN 1728:2000

Back impact test, clause 6.16

Test results:

Mass of
Angle . Number
S impactor of cycles Remarks
kg
68 6,5 10 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping in accordance
with the ltalian laws and the European Directives which requilate the electronic
Signature systems.

ing Director
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TEST REPORT
147404 /13 KRISTALIAS.R.L.
VIA CALDERANO 5
Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 29-10-12
Date of issue: 29-10-12 J
Sample name: KOMPASS

Arm impact test EN 1728:2000

Arm impact test, clause 6.17

Test results:

Mass of
Angle . Number
S impactor of cycles Remarks
kg
68 6,5 10 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by digital signature and time stamping in accordance
with the ltalian laws and the Eurgpegn Directives which regulate the efectronic
Signature systems.
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report relates to the sample subivitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



— ®  CATAS Sp.A. Sede: Via Antica, 24/3 Filiale:

Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA x
-

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 ~ LAB N° 0027
centro ricerche-sviluppo ¢ laboratori prove  P. IVA 1 01818850305 http://www.catas.com Fax 039.464565 Membro degh Accord di M ufuio Riconascimento
settori legno-arredo, ambiente e alimenti C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com
TEST REPORT
147404 / 14 KRISTALIAS.R.L.
VIA CALDERANO 5
Date received: 25-09-12 33070 BRUGNERA (PN)
ITALIA
Date of test: 29-10-12
Date of issue: 29-10-12
Sample name: KOMPASS

Stability - EN 1022:2005

Type of chair: fixed geometry

Minimum horizontal force for rearwards overturning of fixed back chair: 169 N

Forwards overturning
Horizontal force : 20 N does not overturn

Rearwards overturning
Fixed back chair
Horizontal force : 169 N does not overturn

Tilting chair in the rearmost position
Loading discs on the seat : 1

Sideways overturning for chairs with arms
Horizontal force : 20 N does not overturn

Sideways overturning for chairs without arms
Horizontal force : 1

Forwards overturning for chairs with footrest
Horizontal force : 1

Test passed

This document is validaled by djgital signature and time stamping /in accordance
with the ltalian laws and the Elirgoean Directives which regulate the efectronic
slgnature Systems.

for
1Dr. Andrea Gravon
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